

<b>PHARMACOLOGIC TREATMENTS FOR FUNCTIONAL DYSPEPSIA</b>	
<b>Drug Class</b>	<b>Dosing Instructions</b>
<b>Proton Pump Inhibitors</b>	
Dexlansoprazole Esomeprazole Lansoprazole Omeprazole Pantoprazole Rabeprazole	4-week trial using standard dose Consider additional 4-week trial at higher dose given once or twice daily
<b>Histamine Receptor Antagonists</b>	
Ranitidine Famotidine Cimetidine	2- to 4-week trial at over-the-counter (OTC) dose Consider another 2 to 4 weeks at double the recommended OTC dose
<b>Prokinetics</b>	
Metoclopramide	Initial dose of 5 to 10 mg, 4 times daily Maximum dose of 20 mg, 4 times daily
<b>Antidepressants</b>	
<b>Tricyclic Antidepressants</b>	
Amitriptyline Desipramine Nortriptyline	Initial dose of 10 mg every night at bedtime 1 to 2 weeks at starting dose Increase by 10 mg aliquots Maximum dose of 50 mg/day
<b>Selective Serotonin Reuptake Inhibitors</b>	
Citalopram Escitalopram Fluoxetine Paroxetine Sertraline	4-week trial using standard initial dose
<b>Serotonin Norepinephrine Reuptake Inhibitors</b>	
Dulooxetine Venlafaxine	4-week trial using standard initial dose